D I P 25, 25-US, 35, 35-US, 65, 65-US

Spare parts list

Centrifugal pumps

=
LI
=L

© 2014 Atlas Copco Construction Tools AB | No. 9800 1215 01c | 2014-01-13 ]






DIP 25, 25-US, 35, 35-US, 65, 65-US Contents

Contents

General information. . .......... . . 5

Spare parts list. . ... 6
DIP 25, DIP 25-US . ... . 6
DIP 35, DIP 35-US ... .. 10
DIP 65, DIP 65-US . ... ... 14

ACCESS OIS, . . .. i 17
Lubricator. . ... ... 17
Optional equipment. . . ... .. ... .. . 18

KIS, . o 21
Seal Kit. ... ... 21

© 2014 Atlas Copco Construction Tools AB | No. 9800 1215 01c | 2014-01-13 3






DIP 25, 25-US, 35, 35-US, 65, 65-US Spare parts list

General information

This spare parts list applies to the following:

Part number Description

8492 0103 20 Centrifugal pumps DIP 25
8492 0103 21 Centrifugal pumps DIP 25-US
8492 0103 38 Centrifugal pumps DIP 35
8492 0103 39 Centrifugal pumps DIP 35-US
8492 0106 19 Centrifugal pumps DIP 65
8492 0106 20 Centrifugal pumps DIP 65-US

Use only authorized parts. Any damage or malfunction caused by the use of
unauthorized parts is not covered by Warranty or Product Liability.

Any unauthorized use or copying of the contents or any part thereof is
prohibited. This applies in particular to trademarks, model denominations, part
numbers, and drawings.

Instructions for use

This spare parts list contains no safety regulations and is merely intended to
assist in the ordering of spare parts.

For information about operating, servicing, or repairing, the relevant Safety
and operating instructions must be consulted at all costs.

Please observe the safety instructions listed in the relevant Safety and operating
instructions!

© 2014 Atlas Copco Construction Tools AB | No. 9800 1215 01c | 2014-01-13 5



Spare parts list DIP 25, 25-US, 35, 35-US, 65, 65-US

Spare parts list
DIP 25, DIP 25-US

55
53
50] 2o ?/

5152 54155

i

1
2[3]4

910

36
37]38]3940/41

43
444546

6 © 2014 Atlas Copco Construction Tools AB | No. 9800 1215 01c | 2014-01-13



DIP 25, 25-US, 35, 35-US, 65, 65-US

Spare parts list

No. Description Remark Quantity Part number
1(2-4) Pump housing, complete 1 3330 0007 80
2 Pump housing 1 -
3 Qil pipe 1 -
4 Thread insert 4 -
5 Plug G%A 1 0686 6441 00
6 Cover plate 1 3330 0008 00
7 Cup spring 1 4170 0556 00
8(9-10) Governor, complete 1 4430 0222 81
9 Screw 1 0211 1213 00
10 Governor 1 -
1" Seal washer 2 3330 0005 00
12 Ball bearing 1 0502 2221 00
13 Upper cylinder washer 1 4430 0219 00
14 Spring pin FRP 3 x 8 mm 2 0108 1190 00
FRP 0.12 x 0.31 in.
15 Rotor 1 3330 0002 90
16(17) Vane, complete 1 4430 0239 90
17 Vane 4 -
18 Cylinder 1 3330 0001 00
19 Spacer ring 1 4170 0557 00
20 Lower cylinder washer 1 3330 0003 00
21 Seal washer 1 3330 0004 00
22 Ball bearing 1 0504 2217 00
23 Seal washer 1 0518 1255 00
24 Washer 1 4170 0767 00
25 Nut 1 3330 0023 00
26 Handle 1 3330 0006 00
27 O-ring & 84.5x3mm 2 0663 6141 00
@3.33x0.121in.
28 O-ring @ 49.5 x3 mm 1 0663 6134 00
21.95x0.12in.
29 O-ring 1 3330 0022 00
30 Screw M6 x 12 mm 4 0211 1244 01
31 Screw M8 x 16 mm 4 0211 1322 01
32(33-34) Intake filter, complete 1 3330 0050 00
33 Intake filter 1 -
34 Plug 1 -
35 O-ring B17.3x2.4mm 1 0663 2124 00
@ 0.68 x 0.09 in.
36(37-41) Mechanical seal, complete 1 3330 0017 80
37 O-ring 1 3330 0024 00
38 Cylindrical spring 1 -
39 Stationary ring 1 -
40 Rotation ring 1 -
41 Packing 1 3330 0019 00
42 Washer 1 3330 0025 00
43(44-46) Impeller, complete 1 3330 0009 90
44 Impeller 1 3330 0009 00
45 Inlet ring 1 3330 0012 00
46 Screw M6 x 12 mm 4 0211 1244 01
47 Strainer ring 1 3330 0015 00
48 Bottom 1 3330 0016 00
49 Screw M8 x 50 mm 4 0211 1330 00

© 2014 Atlas Copco Construction Tools AB | No. 9800 1215 01c | 2014-01-13



Spare parts list

DIP 25, 25-US, 35, 35-US, 65, 65-US

No. Description Remark Quantity Part number
50(51-52) Claw coupling, complete Only for DIP 25 1 9000 0302 00

51 Claw coupling 1 -

52 Gasket 1 9000 0000 00
53(54-55) Claw coupling, complete G¥% only for DIP 25-US 1 9001 0005 19
54 Claw coupling 1 -

55 Gasket 1 9001 0005 15
56 Data plate 1 -

57 Product label 1 -

58 Safety label 1 3310 1602 00
59 Noise level label 1 -

8 © 2014 Atlas Copco Construction Tools AB | No. 9800 1215 01c | 2014-01-13



DIP 25, 25-US, 35, 35-US, 65, 65-US Spare parts list

© 2014 Atlas Copco Construction Tools AB | No. 9800 1215 01c | 2014-01-13 9



Spare parts list DIP 25, 25-US, 35, 35-US, 65, 65-US

DIP 35, DIP 35-US

50
5152

1
2[3]4

910

36
37[38/39[40/41

44/4546

10 © 2014 Atlas Copco Construction Tools AB | No. 9800 1215 01c | 2014-01-13



DIP 25, 25-US, 35, 35-US, 65, 65-US

Spare parts list

No. Description Remark Quantity Part number
1(2-4) Pump housing, complete 1 3330 0007 80
2 Pump housing 1 -
3 Qil pipe 1 -
4 Thread insert 4 -
5 Plug G%A 1 0686 6441 00
6 Cover plate 1 3330 0008 00
7 Cup spring 1 4170 0556 00
8(9-10) Governor, complete 1 4430 0222 81
9 Screw M5 x 40 mm 1 0211 1213 00
10 Governor 1 -
1" Seal washer 2 3330 0005 00
12 Ball bearing 1 0502 2221 00
13 Upper cylinder washer 1 4430 0219 00
14 Spring pin FRP 3 x 8 mm 2 0108 1190 00
FRP 0.12 x 0.31 in.
15 Rotor 1 3330 0002 90
16(17) Vane, complete 1 4430 0239 90
17 Vane 4 -
18 Cylinder 1 3330 0001 00
19 Spacer ring 1 4170 0557 00
20 Lower cylinder washer 1 3330 0003 00
21 Seal washer 1 3330 0004 00
22 Ball bearing 1 0504 2217 00
23 Seal washer 1 0518 1255 00
24 Washer 1 4170 0767 00
25 Nut 1 3330 0023 00
26 Handle 1 3330 0006 00
27 O-ring & 84.5x3mm 2 0663 6141 00
@3.33x0.121in.
28 O-ring @ 49.5 x3 mm 1 0663 6134 00
21.95x0.12in.
29 O-ring 1 3330 0022 00
30 Screw M6 x 12 mm 4 0211 1244 01
31 Screw M8 x 16 mm 4 0211 1322 01
32(33-34) Intake filter, complete 1 3330 0050 00
33 Intake filter 1 -
34 Plug 1 -
35 O-ring B17.3x2.4mm 1 0663 2124 00
@ 0.68 x 0.09 in.
36(37-41) Mechanical seal, complete 1 3330 0017 80
37 O-ring 1 3330 0024 00
38 Cylindrical spring 1 -
39 Stationary ring 1 -
40 Rotation ring 1 -
41 Packing 1 3330 0019 00
42 Washer 1 3330 0025 00
43(44-46) Impeller, complete 1 3330 0010 90
44 Impeller 1 3330 0010 00
45 Inlet ring 1 3330 0013 00
46 Screw M6 x 12 mm 4 0211 1244 01
47 Strainer ring 1 3330 0015 00
48 Bottom 1 3330 0016 00
49 Screw M8 x 50 mm 4 0211 1330 00

© 2014 Atlas Copco Construction Tools AB | No. 9800 1215 01c | 2014-01-13

1



Spare parts list

DIP 25, 25-US, 35, 35-US, 65, 65-US

No. Description Remark Quantity Part number
50(51-52) Claw coupling, complete Only for DIP 35 1 9000 0302 00

51 Claw coupling 1 -

52 Gasket 1 9000 0000 00
53(54-55) Claw coupling, complete G¥% only for DIP 35-US 1 9001 0005 19
54 Claw coupling 1 -

55 Gasket 1 9001 0005 15
56 Data plate 1 -

57 Product label 1 -

58 Safety label 1 3310 1602 00
59 Noise level label 1 -

12 © 2014 Atlas Copco Construction Tools AB | No. 9800 1215 01c | 2014-01-13



DIP 25, 25-US, 35, 35-US, 65, 65-US Spare parts list

© 2014 Atlas Copco Construction Tools AB | No. 9800 1215 01c | 2014-01-13 13



Spare parts list DIP 25, 25-US, 35, 35-US, 65, 65-US

DIP 65, DIP 65-US

55 58
= 53
52
50 \¢ \ T WARNING

51‘52 \ w 5 54‘55
51\\Jla§§§" '.!!!.// /
T E
L= -
— 7

Y .
31 2[3]4
8
910
36
37[38/39[40/41
44/4546

14 © 2014 Atlas Copco Construction Tools AB | No. 9800 1215 01c | 2014-01-13



DIP 25, 25-US, 35, 35-US, 65, 65-US

Spare parts list

No. Description Remark Quantity Part number
1(2-4) Pump housing, complete 1 3330 0007 80
2 Pump housing 1 -
3 Qil pipe 1 -
4 Thread insert 4 -
5 Plug G%A 1 0686 6441 00
6 Cover plate 1 3330 0008 00
7 Cup spring 1 4170 0556 00
8(9-10) Governor, complete 1 4430 0222 81
9 Screw M5 x 40 mm 1 0211 1213 00
10 Governor 1 -
1" Seal washer 2 3330 0005 00
12 Ball bearing 1 0502 2221 00
13 Upper cylinder washer 1 4430 0219 00
14 Spring pin FRP 3 x 8 mm 2 0108 1190 00
FRP 0.12 x 0.31 in.
15 Rotor 1 3330 0002 90
16(17) Vane, complete 1 4430 0239 90
17 Vane 4 -
18 Cylinder 1 3330 0001 00
19 Spacer ring 1 4170 0557 00
20 Lower cylinder washer 1 3330 0003 00
21 Seal washer 1 3330 0004 00
22 Ball bearing 1 0504 2217 00
23 Seal washer 1 0518 1255 00
24 Washer 1 4170 0767 00
25 Nut 1 3330 0023 00
26 Handle 1 3330 0006 00
27 O-ring & 84.5x3mm 2 0663 6141 00
@3.33x0.121in.
28 O-ring @ 49.5 x3 mm 1 0663 6134 00
21.95x0.12in.
29 O-ring 1 3330 0022 00
30 Screw M6 x 12 mm 4 0211 1244 01
31 Screw M8 x 16 mm 4 0211 1322 01
32(33-34) Intake filter, complete 1 3330 0050 00
33 Intake filter 1 -
34 Plug 1 -
35 O-ring B17.3x2.4mm 1 0663 2124 00
@ 0.68 x 0.09 in.
36(37-41) Mechanical seal, complete 1 3330 0017 80
37 O-ring 1 3330 0024 00
38 Cylindrical spring 1 -
39 Stationary ring 1 -
40 Rotation ring 1 -
41 Packing 1 3330 0019 00
42 Washer 1 3330 0025 00
43(44-46) Impeller, complete 1 3330 0011 90
44 Impeller 1 3330 0011 00
45 Inlet ring 1 3330 0014 00
46 Screw M6 x 12 mm 4 0211 1244 01
47 Strainer ring 1 3330 0015 00
48 Bottom 1 3330 0016 00
49 Screw M8 x 50 mm 4 0211 1330 00

© 2014 Atlas Copco Construction Tools AB | No. 9800 1215 01c | 2014-01-13



Spare parts list

DIP 25, 25-US, 35, 35-US, 65, 65-US

No. Description Remark Quantity Part number
50(51-52) Claw coupling, complete Only for DIP 65 1 9000 0302 00

51 Claw coupling 1 -

52 Gasket 1 9000 0000 00
53(54-55) Claw coupling, complete G¥% only for DIP 65-US 1 9001 0005 19
54 Claw coupling 1 -

55 Gasket 1 9001 0005 15
56 Data plate 1 -

57 Product label 1 -

58 Safety label 1 3310 1602 00
59 Noise level label 1 -

16 © 2014 Atlas Copco Construction Tools AB | No. 9800 1215 01c | 2014-01-13



DIP 25, 25-US, 35, 35-US, 65, 65-US Spare parts list

Accessories

Lubricator

Description Remark Quantity Part number
Lubricator CLG 30, European type claw couplings For mineral and synthetic oil 1 8202 5102 39

Lubricator CLG 30, US type claw couplings For mineral and synthetic oil 1 8202 5102 40

© 2014 Atlas Copco Construction Tools AB | No. 9800 1215 01c | 2014-01-13



Spare parts list

DIP 25, 25-US, 35, 35-US, 65, 65-US

Optional equipment

18

10

111213

14 21
15[ 6/19[20 222526
16 22
17118 2324

34 31

27
28[34]3738

35136] 3233

28

2930[31

29

L

38

45

39140

4647148

=

41
424344

49
30 32 33 o=
(—& ~ —1

[53(=]
N

© 2014 Atlas Copco Construction Tools AB | No. 9800 1215 01c | 2014-01-13



DIP 25, 25-US, 35, 35-US, 65, 65-US

Spare parts list

No. Description Remark Quantity Part number
1(2,3,7-8) Outlet parts, complete @ 63 mm 1 4950 0196 90
g25in.

2 Nipple 1 3330 0028 00
3(4-6) Hose coupling, complete 1 3330 0029 80
4 Hose coupling 1 -
5 Flange nut 1 -
6 Hose coupling 1 -
7 Hose clamp @ 75-80 mm 4 0347 6132 17
@295-3.15in.
8 Reinforced suction hose L=25m 1 4950 0196 03
L=282ft
9 Adapter Male thread G2%%,female thread G2 1 3330 0040 00
10(11-13) Outlet parts, complete Only for DIP 25, DIP 25-US. 1 3330 0034 91
@76 mm
3 3in.
11 Discharge pipe G2% A 1 0551 1470 00
12 Hose clamp @70 -90 mm 2 0347 4536 00
@ 2.76 - 3.54 in.
13 Fire hose L=25m 1 3330 0034 25
L=82ft
14(15,16,19-20)  Outlet parts, complete @ 63 mm 1 4950 0191 90
d25in.
15 Coupling part 1 4950 0193 00
16(17-18) Quick release coupling, complete 1 4950 0192 00
17 Male connection 1 -
18 Female connection 1 -
19 Hose clamp @51 -67 mm 4 0347 6113 00
@2.01-2.64in.
20 Hose L=32m 1 4950 0191 32
L =1260 in.
21(22,25-26) Outlet parts, complete @63 mm 1 4950 0191 92
g25in.
22(23-24) Quick release coupling, complete 1 4950 0192 00
23 Male connection 1 -
24 Female connection 1 -
25 Hose clamp @51 -67 mm 4 0347 6113 00
@2.01-2.64in.
26 Hose L=32m 1 4950 0191 32
L =1260 in.
27(28,34,37,38) Coupling parts, complete 1 9030 0500 90
28(29-30,31) Pre-mounted hose, complete 1 9030 2047 00
29 Compressed air hose F20mm,L=3m 1 -
@0.75in.,L=10ft
30 Hose clamp 2 9000 0196 00
31(32-33) Claw coupling, complete 1 9000 0312 00
32 Claw coupling 1 -
33 Gasket 1 9000 0000 00
34(35-36) Claw coupling, complete 2 9000 0302 00
35 Claw coupling G% A 1 -
36 Gasket 1 9000 0000 00
37 Ball valve 1 8202 0311 37
38(39-40) Claw coupling, complete 1 9000 0312 00
39 Claw coupling 1 -
40 Gasket 1 9000 0000 00
© 2014 Atlas Copco Construction Tools AB | No. 9800 1215 01c | 2014-01-13 19



Spare parts list

DIP 25, 25-US, 35, 35-US, 65, 65-US

No. Description Remark Quantity Part number
41(42-44) Silencer for dry air, complete 1 3330 0033 91
42 Discharge pipe 1 4950 0252 00
43 Socket G1xG1% 1 0607 3025 00
44 Silencer (for dry air) 1 3330 0033 00
45(46-48) Silencer for damp air, complete 1 3330 0072 91
46 Discharge pipe 1 4950 0252 00
47 Socket G1xG1% 1 0607 3025 00
48 Silencer (for damp air) 1 3330 0072 00
49 Lubricator CLG 30 Intended for synthetic or mineral oil 1 8202 5102 39
50(51-52) Non-return valve, complete 1 3330 0032 91
51 Discharge pipe 1 4950 0252 00
52 Non-return valve 1 3330 0032 00
20 © 2014 Atlas Copco Construction Tools AB | No. 9800 1215 01c | 2014-01-13



DIP 25, 25-US, 35, 35-US, 65, 65-US

Spare parts list

Kits

Seal kit
Description Remark Quantity Part number
Seal kit 1 3330 0068 90
O-ring @ 84.5x 3 mm 2 0663 6141 00
2 3.33x0.12in.
O-ring @ 49.5x3 mm 1 0663 6134 00
231.95x0.12in.
O-ring 1 3330 0022 00
Screw M6 x 12 mm 4 0211 1244 01
O-ring B 17.3 x 2.4 mm 1 0663 2124 00
@ 0.68 x 0.09 in.
Washer 1 3330 0025 00
Screw 4 0211 1330 00
Vane 4 -
Seal washer 2 3330 0005 00
Ball bearing 1 0502 2221 00
Seal washer 1 3330 0004 00
Ball bearing 1 0504 2217 00
Seal washer 1 0518 1255 00
Nut 1 3330 0023 00
© 2014 Atlas Copco Construction Tools AB | No. 9800 1215 01c | 2014-01-13 21









Aitlas Copco

Any unauthorized use or copying of the contents or any part thereof is prohibited.
This applies in particular to trademarks, model denominations, part numbers, and
drawings.

© 2014 Atlas Copco Construction Tools AB | No. 9800 1215 01c | 2014-01-13

www.atlascopco.com


http://www.atlascopco.com

